Pediatric Head Injury

	


	Date and time: 
	Name: 

	
	Age: 

	Allergies:
	DOB:


	1. Admit to: [   ] Acute Care      [   ] Day Bed      [   ] SCUnit       [   ] Telemetry

	2. Attending Dr: Younger

	3. Admitting Dx: Pediatric head injury.

	4. Contributing Dx: vomiting and dehydration.


	5. Condition:
	[ ] Stable        [ ] Fair        [ ] Serious        [ ] Critical

	6. VS:
	Q two hr times eight and then every four hours.

Weight on admission and each AM.

Neuro checks every hour times eight and then every two hours.

Please call the physician if there is any decrease in mentation/consciousness or a significant change in the Neuro checks.

	7. Activity:
	[ ]Crib      [ ] Bassinet      [ ] Bed

	8. Nursing:
	Strict I/Os; daily weight.

	9. Diet:
	[ ] NPO      [ ] Formula/breast      [ ] As tolerated

	10. IV:
	Estimate % dehydration:

Mild = 5% = decreased tearing.

Moderate = 7% = dry mouth.

Severe = 10% = skin tents.

Replacement (MLS) = % x weight (kg):

Replace 1/3 over first 4 hr with D5 normal saline.

Replace 1/3 over second 8 hr with D5 normal saline.

Replace 1/3 over third 12 hr with D 5 normal saline.

Replace in addition to maintenance:

Maintenance = 100 mL/kg/day up to 10 kg; 50 mL/kg/day between 10-20 kg; 20 mL/kg/day over 20 kg.

1.Restoration of vascular volume:

IV fluid bolus of 20 ml/kg or 300 ml of D5/¼ NS over ½ to one hour, and then run the IV at 80 ML/hour for 24 hours, and then decrease it to 60 ML/hour.



	11. Meds:
	Tylenol syrup (160 mg/5 ml), 1 and 1/2 tsp by mouth every four hours as needed for mild pain/headache.

Zofran 2 milligrams IV now and then every four hours as needed for nausea.

	12. Other Meds:
	None.

	13. Consultants:
	None.

	14. Labs:
	CDC, chem seven, and head CT scan without contrast if they were not done in the ER.

	15. H&P:
	Please type up the H&P.

	
	Signed_____________________________________________


